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T EST R EPORT

Subject: DETERMINATION OF BURNING BEHAVIOUR OF A SAMPLE OF RIGID PVC
SUPPLIED AS SHEETS 140x80x5 mm

SAMPLE Type of material Test Method
Spiralina Merlett (08)
(RIGID PVC)

Burning rate mm/min 0 UNI ISO 3795
(Test pieces 138x80x5 mm)

Remark: The flame extinguishes before reaching the first measuring.

The contained results refer only to the tested sample.

This report cannot be partially reproduced without the laboratory approval.
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